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vety R LT fesay = "l
06:18:33 15.05.2022 06:22:86 19.05.2022

TEL : 886-3-327-3456 Page Number 1 An41-31 of 56
FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n41 /20MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 2330 d8. Mode Auto Sweep

seL
Count 500/500 Count 500/500
T Spurious Emissions X || 1 Spurious Emissions
Cimit Cheed 5] Limit Check 55
Line _SPURJOUS LN Line _SPURIOUS_LINE_ABS 02 Phss
30 SPORIGUS_LINE_ ABS_002
20 20
10 di
P R T FE I S|
0 b
|‘ ‘ | |
Il
-10
I i l
A | | s ~
SRS e Aps_002 3 " H’ .
| el i Al |-
e e - T
40 dBrr - =
50
2.67Ghz 10005 pts 12,5 MHL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz

2 Result Summa;

2670 GHz 2690 GHz 100.000 ki 267135 GHz 3.79 dBm -26.21 dB
2475 GHz 2.490 GHz 1.000 MHz 249027 GHz -25.28 dBm -0.28 dB 2,690 GHz 2,691 GHz 500,000 kHz 2.658000 GHz -19.26 dBm 9.26dB
2,490 GHz 2.495 GHe 1.000 MHz 249286 GHz -22.77 dBm .77 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69110 GHz -19.71 dBm -9.71dB
2495 Gtz 2.49 GHz 200000 kz 249598 GHz -24.83 dBm -11.84 dB 3695 GHr 3710 GHe 1,000 MHz 269513 GHz 2217 dBm 51748
2496GHz 2516 GHz 100,000 kHz 249922 GHz LEEEU 25350 2.710GH: 2795 Ghz 1.000 MHz 2.71015 GHz -32.47 dBm _7.47 dB

o 1952022 .
nesty R LU~y wess R =
06:30:16 15.05.2022 07:06:87 15.05.2022

Channel power -25dBm > -26.57dBm (PASS)

Reflevel 40.00dBm  Offset 233008 » RBW 10kHz
- Att 3008 ® SWT__ 100ms & VBW 30kKz _Mode Sweep
1ACIR

SGL
Count 100/100

1Rm Avg

30 dBm —

AL
1\

o
50 dBrmr

o I P AT e

CF 2.49 GHz i 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar Nonc

Tx1 (Ref) 1.000 MHz -26.57 dBm
Tx Total -26.57 dBm

06:46:42 19.05.2022

TEL : 886-3-327-3456 Page Number 1 An41-32 of 56
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 / 20MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 233068

RefLevel 40.00dBm  Offset 2330 d8.

1 Spurious Emissions
Limit Cheek

Line _SPURIOUS_LINE_ABS 02

SPORIGUS_LINE_ ABS_002

Mode Auto Sweep

T S —

Tl

Made Auto Sweep saL
Caunt 500/500
T Spurious Emissions ®1hm
it Chect Phss
Line _SPURJOUS_LINE B
30
2
10 déi
I et A
o \
T T
a0 ! +
w L
’ ——— |
[———
50
PN 8004 pis T Mie/ 7516 GHz
2475 GHz 2.490 GHz 1.000 MHz 2.49038 GHz -25.31 dBm -0.31dB
2490 Gz 2495 Gz 1.000 MH: 2.49438 GHz -22.38 dBm -9.38 dB
235 Gtz 2496 Gz 200,000 kitz 2.49598 GHz -23.66 dBm 10.66 dB
2436 Gtz 2516 GHz 100,000 kitz 2.51384 GHz 2.99 dBm 25,01 dB
) =T
" N

06:31:22 15.05.2022

07:05:36 15.05.2022

40 dBrr
2.67GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa: I
2670 GHz 2690 GHz 100.000 kHz 267437 GHz 4.26 dBm -25.74 dB
2690 GHz 2691 GHz 500.000 kffz 2.69000 GHz 19.07 dBm 5.07 dB
2691 GHz 2.595 GHz 1.000 Mz 269101 GHz 19.82 dBm -9.82dB
2695 GHz 2710GHz 1.000 MHz 2.69523 GHz -21.70 dBm 870 dB
2710 GHz 2.795 GHz 1.000 MHz 2.71006 GHz -32.34 dBm -7.34 dB
festy =

Channel power -25dBm > -26.60dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30klz _Mode Sweep Count 100/100
1AQR 1Rm Ava
30 dBm — W

2

10 T

i \

10

20

30 -

Ao At A A WJ \ W AN PN,
ity AN o MWNA N oy NSy v Y v AN
7 2.49 Gz 1001 pts 204.0 kHz/ Span 2.04 MH:
3 Result Summo None

Tl (Ref) 1.000 Mz -26.60 dBm
Tx Total -26.60 dBm

06:46:07 19.05.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An41-33 of 56



seamancas. FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n41 / 20MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 23.30 4B Mode Auto Sweep. saL Ref Level 40.00 d8m  Offset 2330 8. Mode Auto Sweep S6L
Count 500/500 Count 500/500
T Spurious Emissions O | | | Seurious Emissions
it Chect Phss -~
Line _SPURJOUS_UINE

Limit Checd G
Line _SPUR{OUS_LINE_ABS_0q2 phss

30 RORBUS e Ags_ooz

20 20

10 dir

. el Pttt
! | [

3R e,

T I f H(F [ —
1 MW Y ‘Ul

40 dBry T ===
50
2.67GHz 10005 pts 12.5 MHz/ 2.795 GHz
2,475 GH: 8004 pts. 1 MHz/ 2516 GHz
el el [ Resultsumma |
2670 GHz 2,630 GHz 100.000 kHz 268802 GHz 3.47 dBm -26.53 dB

2475 GHz 2.490 GHz 1.000 MHz 248983 GHz -26.10 dBm -1.10 dB 2690 GHz 2,691 GHz 500,000 kHz 2.65001 GHz -21.01 dBm -11.01 dB

2.490 GHz 2.495 GHz 1.000 MHz 2.49475 GHz -23.43 dBm -10.43 dB 2.691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -20.63 dBm 10,63 dB

2,495 GHz 2.496 GHz 200,000 kHz 249598 GHz -24.71 dBm -11.71 dB 3695 Ghiz ITI0GHe 11000 MH: 369500 GHz 33,01 dBm 10,01 dB

2.496 GHz 2516 GHz 100.000 kHz 251384 GHz 4.14 dBm -25.86 dB 3710 GHz 2795 GHz 1.000 MHz 2.71019 GHz -32.84 dBm 7.84dB

T oY
fessy LU= wess R o "
08:32:28 15.05.2022 07:04:21 15.08.2022

Channel power -25dBm > -26.71dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008  SWT__100ms ® VBW 30kHz _ Mode Sweep Count 100/100
1ACR

1Rm Avg

30 dBm —

\ e
5688m™

oW s AN A AR i A

CF 2.48993 GHz i 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summoar Nonc

Tx1 (Ref) 1.000 MHz -26.71 dBm
Tx Total -26.71 dBm

06:35:16 19.05.2022

TEL : 886-3-327-3456 Page Number 1 An41-34 of 56
FAX . 886-3-328-4978



e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG102919-05C

FR1 n41 / 20MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

1 Spurious Emissions

RefLevel 40.00dBm  Offset 2330 d8. Mode Auto Sweep

Nultiv Spe
Ref Level 40.00dBm  Offset 233006 Made Auto Sweep £
Count 500/500
1 Spurious Emissians ®1Avg
Uimit Checd Fss
Line _SPURJOUS_UINE_ABS_062 P
30
20
10 dir
a ™
| |
10 i
| |
5 002 T T |
E sttt | || L
MW o
50
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2475 GHz 2.490 GHz 1.000 MHz 249047 GHz -29.37 dBm -4.37 dB
2,490 GHz 2.495 GHz 1.000 MHz 249479 GHz -26.18 dBm -13.18 dB
2495 GHe 2496 GHz 200,000 kHz 2.49598 GHz -27.91 dBm -1491 dB
2.496 GHz 2516 GHz 100,000 kifz 251310 GHz 1.72 dBm 2828 dB

PRETTETTY
e e

06:33:45 15.05.2022

Chec
SPURIOUS_LINE_ABS_02
SPORIGUS_LINE_ ABS_0D:
20
Gl
T \
N,
Y \"'\-.;“_
40 dBrr T
2.67GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa: I
2670 GHz 2690 GHz 100.000 kHz 267709 GHz 0.87 dBm -29.13 dB
2690 GHz 2691 GHz 500.000 kffz 2.69000 GHz 24.16 dBm 1416 dB
2691 GHz 2.595 GHz 1.000 Mz 2.69106 GHz -25.38 dBm -1538d8
2695 GHz 2710GHz 1.000 MHz 2.69557 GHz -27.19 dBm 131948
2710 GHz 2.795 GHz 1.000 MHz 2.71006 GHz -36.03 dBm -11.03 dB

07:03:14 185.05.2022

R

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An41-35 of 56



seamancas. FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n41 /30MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 6B Made Auto Sweep saL Ref Level 40.00 d8m  Offset 2330 8. Mode Sweep S6L
Count 500/500 Count 500/500

[ispuronsbmsions ——— . |l '-

Limit ChecY P Limit Check 55

Line _SPUROUS. 2 3 Line _SPURIOUS_LINE_ABS 042 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 di
R v e o B (1 S -

\[ | |

-10 T

L T i il Nt
st [ Wl |-

-30

40 dbr - I

50
2.66 Gz 10005 pts 3.5 MHL/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2326 GHr || st Summa;
2 Result Summa, |
2660 GHz 2690 GHz 100.000 kHz 266173 GHz 2.8 dBm -21.16dB
2475 GHz 2.490 GHz 1.000 MHz 2.49021 GHz -25.99 dBm -0.99 dB 2690 GHz 2691 GHz 1.000 MHz 2.69007 GHz <17.51 dBm -7.51 dB
2490 GHz 2495 GHz 1.000 MHz 249481 GHz -24.12 dBm -11.12dB 2691 GHz 2695 GHz 1,000 MHz 2.69169 GHz -21.45 dBm 11.45d8
2495 GHe 2496 GHz 300,000 kHz 249598 GHz -25.65 dBm -12.65 dB 3695 GHr 3720 GHz 1,000 MHz 269559 GHz 2268 dBm 0.68 dB
2496.GHz 2526 GHz 100,000 kHz ZEZIGH O EALLU Ei2r 2.720GH: 2795 Ghz 1.000 MHz 272024 GHz -35.08 dBm -10.08 dB
L T
D6:4%:41 15.05.2022

06:58:39 15.05.2022

Channel power -25dBm > -26.93dBm (PASS)

Reflevel 40.00dBm  Offset 233008 » RBW 10kHz

- Att 3008 ® SWT__ 100ms & VBW 30kKz _Mode Sweep
1ACR

SGL

Count 100/100
1Rm Avg

|

30 dBm T

20

10 T

0

10

A 4
CANTRIETY

T e T e Ve e T e

CF 2.49 GHz i 1001 pts 204.0 kHz/

Span 2.04 MHz
2 Result Summar

None

Tx1 (Ref) 1.000 MHz -26.93 dBm
Tx Total -26.93 dBm

06:56:34 19.05.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An41-36 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 /30MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 6B RefLevel 40.00dBm  Offset 2330 d8.

Mode Sweep

Made Auto Sweep saL
Count 500/500
[ispuronsbmsions ——— . |l
Limit ChecY P Limit Check
Line _SPUROUS. 2 3 Line _SPURIOUS_LINE_ABS 042
30 sPORIBUS_LINE_ABS_002
20 20
10 di
. . e el | | (= 1 -
10 I |

06:50:48 15.05.2022 07:00:02 185.05.2022

a7 i \
40 dBr
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summe,
2 Result Summa
2.660 GHz 2.690 GHz 100.000 kHz 2.66200 GHz 3.42 dBm -26.58 dB
2475 GHz 2490 GHz 1.000 MHz 249047 GHz -25.83 dBm -0.83dB 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz 17.97 dBm 7.57 dB
2490 Gz 2495 Gz 1.000 MH: 2.49100 GHz -24.24 dBm -11.24d8 2691 GHe 2635 Ghia 1,000 Mtz 2.69106 GHz 2233 dBm 123348
235 Gtz 2496 Gz 300,000 kitz 2.49598 GHz -25.95 dBm -12.95 dB 3635 Chiz 3730 CHe 1000 Mz 2.69507 GHz 22.08 dBm 5.08.d8
2.496 Gl 2526 GH 100,000 kitz 2.52419 GHz 3.66 dBm -26.34 dB. e 355 o 1500 it 272021 GHz '34.88 dBm 5.83.dB
PETET o
ety N ety S

Channel power -25dBm > -26.90dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACR 1Rm Avg
|
30 daen T i T
20
10 1
0
10
20
30
| A
A vt MR gl Appest A e Y
YA VM Al A W 5, ,#’“V”W").’VM¢ /\/ S o\
CF 2.49 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -26.90 dBm
Tx Total -26.90 dBm

06:56:17 19.05.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An41-37 of 56




seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 / 30MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 233008

Made Auto Sweep

6L

RefLevel 40.00dBm  Offset 2330 d8.

Mode Sweep

seL
Count 500/500 Count 500/500
S g | T =
Limit Chee¥ P Limit Check 55
Line _SPURJOUS. & 1 Line _SPURIOUS_LINE_ABS 02
30 sPORIBUS_LINE_ABS_002
20 20
10 dir
Y bt o p—— E'BMMWWT'
10 ‘
| |
G T | Al .N\\
30 S - ! -h""‘».____
40 dBm
50
2.66 Gz 10005 pts 3.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summe,
2 Recult Summa
2660 GHz 2690 GHz 100.000 ki 3.15dBm -26.85 dB
2475 GHz 2.4%0 GHz 1.000 MHz 249041 GHz -112dB 2690 GHz 2691 GHz 1.000 MHz 17.53 dBm 753 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49196 GHz -11.80 dB 2691 GHz 2,695 GHz 1,000 MHz 22.38 dBm 1238 dB
2495 Gtz 2.49 GHz 300000 kitz 249598 GHz -13.53 dB 3695 Ghiz ITI0GHe 11000 MH: 2358 dBm 1058 dB
2496 GHz 2526 GHz 100000 kHz 252313 GHz -27.41 dB 3790 cr 3795 orte 1000 M 3512 dBm 101248
freriiing] P
s

06:52:33 15.05.2022

w523

07:00:23 185.05.2022

[—]

053007
o onoen

Channel power -25dBm

> -27.34dBm (PASS)

1ACR
|

30 dBm T

20

Reflevel 40.00dBm  Offset 233008 » RBW 10kHz
- Att 3008 ® SWT__ 100ms & VBW 30kKz _Mode Sweep

SGL

Count 100/100

1Rm Avg

10 T

0

10

s 1
A \
Ll e, V)
o o L

CF 2.49 GHz

LA A

1001 pts

TATATRAVE LU AN SO A 2 e

204.0 kHz/

2 Result Summa

Tx Total

Tx (Ref) 1.000 MHz

None

-27.34 dBm
-27.34 dBm

06:56:02 19.05.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An41-38 of 56




seamancas. FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 / 30MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 o8 Made Auto Sweep £

Count 500/500
Limit Chesi i
Line _SPUR|OUS_UINE_485_od2

.0

20

10 dbs

o 7

I‘ﬂw-«""«hh"»«d,r*.m O eSS U ATV I—— T Y
10

w A i \m
40 diny 1
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2,475 GHz 8004 pts. 1 MHz/ 2326 GHr || st Summa;
2 Result Summa, |
2660 GHz 2,630 GHz 100.000 kHz 266146 GHz -1.16 dBm -31.16d8
2475 GHz 2.490 GHz 1.000 MHz 248983 GHz -30.16 dBm -5.16 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -20.85 dBm -10.85dB
2,490 GHz 2,495 GHz 1.000 MHz 249242 GHz -28.00 dBm -15.00 dB 2691 GHz 2695 GHz 1.000 MHz 269229 GHz -27.08 dBm -17.08d8
2,495 GHz 2496 GHz 300,000 kitz 2.49598 GHz -29.61 dBm -16.61 dB 3695 GHr 3720 GHe 1,000 MHz 7.606 44 GHz 37.35 dBm 1436 dB
2436 Gz 2526 Ghz 100,000 kiz IS THE LKL Ssaa 2720GHz 2755 GHz 1.000 Mz 2.72028 GHz -37.20 dBm 12204

1 Spurious Emissions

2 40 !
SPORIDUS_LINE_ABS_002

20

e _SPURIOUS_LINE_ABS_0q2

RefLevel 40.00dBm  Offset 2330 d8. Mode Sweep

(VR

PRETTTTY
e e

06:54:46 15.05.2022

07:00:54 15.05.2022

[—]

053002
== Tondest

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An41-39 of 56



seamancas. FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n41 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 2330 d8. Mode Auto Sweep seL

Count 500/500 Count 500/500

[ispuronsbmsions ——— . |l

Limit ChecY P Limit Check 55

Line _sPURJous. 2 3 Line _SPURIOUS_LINE_ABS 042 Phss
30 sPORIBUS_LINE_ABS_002 T
20 20
10 dt
0 - ¥ R R A e, |

P
40 dBr + =
50
2.65 GHz 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summe,
2 Result Summa
2.650 GHz 2.690 GHz 100.000 kHz 2.65457 GHz 1.08 dBm -28.92 dB
2475 GHz 2490 GHz 1.000 MHz 249041 GHz -26.14 dBm -1.14dB 2690 GHz 2691 GHz 1000 MHz 2.60000 GHz 18561 dBm -8.61dB
2,490 Gz 2495 GHz 1.000 MHz 209497 GHz -22.31 dBm 231 dB 2691 GHz 2695 GHz 1.000 MHz 269116 GHz -21.25 dBm -11.25d8
2495 Ghr 2,496 GHz 500,000 kHz 249598 GHz -21.30 dBm -8.30 dB 2695 GHz 2730GHz 1.000 MHz 269574 GHz -3.72 dBm 10,72 dB
2.496 Gl 2536 Ghz 100000 kHz 2.53461 GHz 2.36 dBm 2764 dB 3790 cr 3705 orte 1000 M 273008 GHz 3819 dBm 31048
ety IR Wy B2 ey I s
arists

07:09:01 15.05.2022 03:18:17 22.05.2022

Channel power -25dBm > -26.86dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008  SWT__100ms ® VBW 30kHz _ Mode Sweep Count 100/100
1ACR 1Rm Ava
|

30 daen T i T

20

10

0

10

|
rin Ay A
p e Y

AV L

I AR oo Sty e N AN,

CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None

Tx1 (Ref) 1.000 MHz -26.86 dBm
Tx Total -26.86 dBm

07:17:48 19.05.2022

TEL : 886-3-327-3456 Page Number 1 An41-40 of 56
FAX . 886-3-328-4978



e%FCC RADIO TEST REPORT Report No. : FG102919-05C

SPORTON LAB.

FR1 n41 / 40MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

s6L

Ref Level 4000 dBm  Offset 2330 dB Mode Auto Sweep saL RefLevel 50.00d8m Offset 233008 Mode Auto Sweep
Count 500/500 Count 500/500
[ispuronsbmsions ——— . |l '-
Limit ChecY P Limit Check 55
Line _SPUROUS. 2 3 Line _SPURIOUS_LINE_ABS 042 Phss
30 sPORIBUS_LINE_ABS_002
20 20
10 di

il
——
40 diny
50
65 GHz 10005 pts 18,5 MHz/ 2.795 GHz
2,475 GHz 8004 pts. 1 MHz/ 2336 GHr || st Summa;
2 Result Summa
2650 GHz 2,630 GHz 100.000 kHz 265325 GHz 1.66 dBm -28.34 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -26.26 dBm -1.26 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69001 GHz -17.97 dBm -797dB
2,490 GHz 2,495 GHz 1.000 MHz 249499 GHz -22.93 dBm -9.93 dB 2691 GHz 2695 GHz 1.000 MHz 269106 GHz -20.33 dBm -10.33d8
2,495 GHz 2.496 GHz 500,000 kitz 249598 GHz -21.61 dBm 861 dB 3695 Ghiz T730 GHe 1,000 MHz 260552 GHz 3475 dBm 13548
2496.GHz 2536 GHz 100,000 kliz ZEINA5 R ZZI BT 277200 2730 GHz 2795 Ghz 1.000 MHz 2.73037 GHz -38.28 dBm 1328 dB
[ Wy B2 ey I s
5 32039
07:13:40 15.05.2022 03:20:40 22.05.2022

Channel power -25dBm > -26.91dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008  SWT__100ms ® VBW 30kHz _ Mode Sweep Count 100/100
1ACR 1Rm Ava
|

30 daen T i T

20

10

0

10

PN / W%M\ﬂ” AN N e A

CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None

W

AT
50Ba

Tx1 (Ref) 1.000 MHz -26.91 dBm
Tx Total -26.91 dBm

07:17:32  19.05.2022

TEL : 886-3-327-3456 Page Number 1 An41-41 of 56
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 233008

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 2330 d8.

Count 500/500

1 Spurious Emissions

Mode Auto Sweep

Limit Check i Limit Cheek 55
Line _SPURJOUS. & : Line _SPURIOUS_LINE_x85_0q2
30 sPORIBUS_LINE_ABS_002
20 20
10 dir
BroiBoe s T
T " |
|
il 5
\'1 M.__W
———
40 dBm
50
2.65GHz 10005 pts 145 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summe,
2 Recult Summa |
250 GHz 2690 GHz 100.000 ki 265115 GHz 0.79 dBm -29.21 dB
2475 GHz 2490 GHz 1.000 MHz 249042 GHz -26.65 dBm -1.65dB 2690 GHz 2691 GHz 1000 MHz 2.68001 GHz 1881 dBm -8.81dB
2,490 Gz 2495 GHz 1.000 MHz 209496 GHz -23.14dBm -10.14 dB 2691 GHz 2695 GHz 1.000 MHz 269101 GHz 20.89 dBm -10.89.dB
2495 Gtz 2.49 GHz 500000 kitz 249593 GHz -22.35 dBm -9.35 dB 3695 Ghiz IT30GHe 11000 MH: 268541 GHz 2453 dBm 15248
2496 GHz 2536 Ghz 100000 kHz 2.523 44 GHz 1.75 dBm 2825 dB 3790 cr 3705 orte 1000 M 273024 GHz 3814 dBm RERTPT
ety DR 0 o = B

07:14:46 15.05.2022

03:22:26 22.05.2022

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 233008

Made Auto Sweep saL RefLevel 40,00 dm Ofset 23.30d5 Mode Auta Sweep saL
Count 500/500 Count 500/500
S g | T
Limit Chec¥ R Limit Check 55
Line _SPURJOUS_LINE_ABS_od2 3 1 4N -SPURIOUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
20 20
10 dby
0 0 dBnr
VS SPPPSR FOTVSRID NSUSTRRVINTY PRSIV FRp———" S e ot 4
il |
] | \
" i N
| |
40 dBrr
50
2.65 Gz 10005 pts 145 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summe,
2 Result Summa 1
2650 GHz 2690 GHz 100.000 kHz 265181 GHz -2.60 dBm -32.60 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -30.75 dBm -5.75 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz 23.29 dBm -13.29d8
2.490 GHr 2495 GHz 1,000 MHz 2.49495 GHz -26.47 dBm -13.47 dB 2691 GHz 3695 GHe 1.000 MHz 269116 GHz 25.82 dBm 15.82 dB
2495 GHe 2496 GHz 500000 kHz 249598 GHz -24.84 dBm -11.8ad8 2695 GHz 2730 GHz 1.000 MHz 269574 GHz -20.43 dBm 16.43 dB
2.496 GHz 2536 GHz 100,000 kHz 253177 GHz -1.51 dBm -31.51 dB 2730 GH 2795 GHe. 1,000 Mz 273177 GHz 3861 dBm 136148
R s T

07:16:33 15.05.2022

03:23:35 22.05.2022
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seamancas. FCC RADIO TEST REPORT Report No. : FG102919-05C

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 233008 (= saL RefLevel 40.00dBm  Offset 23.30 d Mode Auto Sweep S6L
Count 500/500 Count 500/500
1 Spurious Emissions

Umi ; Limit Check 55
ne Line _SPURIOUS._LINE_ABS_0d2 phes
30 dear B R SPORTBUS_LINE_ABS_002 T
20 20
10 By
0 ? e S e

SAURIBUS_UNE

s —y It N———

40 dBry
50

2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2,546 GHz

2 Result Summa;

2 Result Summa

2640 GHz 2690 GHz 100.000 ki 264434 GHz 0.73 dBm -29.27 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49001 GHz -26.13 dBm -1.13 dB 2690 GHz 2,691 GHz 1.000 MHz 2.658000 GHz -20.85 dBm -10.85dB
2490 GHz 2495 GHz 1.000 MHz 2.49493 GHz -24.13 dBm -11.13 dB 2691 GHz 2695 GHz 1,000 MHz 269115 GHz -21.71 dBm 117148
2495 Gtz 2.49 GHz 500000 kitz 2.49598 GHz -24.53 dBm -11.53 dB 3695 Ghiz 3780 GHe 1,000 MHz 2.60544 GHz -23.96 dBm -10.96 dB
2.496 GHz 2546 GHz 100000 kiz 251008 GHz 0.45 dBm 255 2.740 GHz 2.795 Ghz 1.000 MHz 2.75593 GHz -38.56 dBm 1356 dB
sy o ety DN S U

07:20:54 15.05.2022 03:28:33 22,05.2022

Channel power -25dBm > -27.34dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
|
30 dB T { Hi
20
10 1
o
10
20
30
1
it Ay o 4«,.J~,.',\-VJ\AMW ,A,_WA/ A QYRS LV, R ¥ N,
B i ) Pae £ VAP AN At vty
CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -27.24 dBm
Tx Total -27.24 dBm
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FR1 n41 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dm  Offset 2330 6B (= saL Ref Level 40.00dBm  Offset 2330 d8 Mode Auto Sweep
Count 500/500 Count 500/500
1 Spurious Emissions

Umi ; Limit Check 55
ne : Line _SPURIOUS._LINE_ABS_0d2 phes
30 dear B R SPORTBUS_LINE_ABS_002 T
20 20
10 By
o T G 7 ey G i L TEeT—
| |
-10

T T —| ] i e~
| Al )

5 M i .l

40 dBry
50

2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2506 GHz | e

2 Result Summa

2640 GHz 2690 GHz 100.000 ki 265318 GHz 0.83 dBm -29.17 dB
2475 GHz 2.490 GHz 1.000 MHz 249023 GHz -26.16 dBm -1.16 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69000 GHz -20.70 dBm -10.70 dB
2490 GHz 2495 GHz 1.000 MHz 2.49496 GHz -24.23 dBm -11.23 dB 2691 GHz 2695 GHz 1,000 MHz 2.69110 GHz -23.23 dBm -13.23dB
2495 Gtz 2.49 GHz 500000 kitz 2.49593 GHz -24.92 dBm -11.92 dB 3695 Ghiz 3740 GHe 1,000 MHz 2.68537 GHz 2380 dBm 10,80 dB
2.496 GHz 2546 GHz 100,000 kHz 252437 GHz LT EAL 2.740 GHz 2.795 Ghz 1.000 MHz 2.74087 GHz -38.67 dBm 1367 dB
[ — T
07:22:03 15.05.2022 03:28:22 22.05.2022

Channel power -25dBm > -27.15dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
|
30 dB T { Hi
20
10 1
o
10
20
30
\ o A M ,Jv."\l{,/\ /\Ml'\/\lh AN
Yy PRV N“Wr\ﬁ,’\ y ) A
CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -27.15 dBm
Tx Total -27.15 dBm
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FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 233008 (= saL RefLevel 40.00dBm  Offset 23.30 d Mode Auto Sweep S6L
Count 500/500 Count 500/500
1 Spurious Emissions

f Linait Check -
Line _SPURIOUS._LINE_ABS_0d2 phss
30 dear | SPORTBUS_LINE_ABS_002 T
20 20
10 By
o A w st || P e ST -

b T i “Kf LJ\"‘-‘H_«._
-30 ’

40 diny
50
2.64 Gz 10005 pts 15.5 MHz/ 2.795 GHz
2475 GA: 8004 pts 1 M/ 2546 Ghz || pr————r
e [ men T mW T mmm T Eem T mm |
2640 GHz 2690 GHz 100.000 kHz 264341 GHz 0.27 dBm -29.73 dB
2475 GHz 2.490 GHz 1.000 MHz 249043 GHz -27.24 dBm -2.24 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -21.86 dBm -11.86dB
2,490 Gz 2495 GHz 1.000 MHz 209497 GHz -24.59 dBm -11.59dB 2691 GHz 2695 GHz 1.000 MHz 269115 GHz -24.07 dBm -14.07d8
2495 GHe 2496 GHz 500,000 kHz 2.49598 GHz -24.11 dBm -11.11 dB 3695 GHr 3780 GHe 1,000 MHz 260515 GHz 25.09 dBm 1709 d8
2,496 GHz 2586 GHz 100,000 kifz 253324 GHz 0.84 dBrm -29.16 dB 2740 CHe 3795 CHy 1000 M 276560 GHz 3863 dBm 136348
[ Wy B2 ey I s
> a7

07:23:56 15.05.2022 03:27:03 22,05.2022

FR1 n41 / 50MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 233068 Made Auto Sweep saL RefLevel 40.00dBm  OMfset 23.30dB. Mode Auto Sweep sl

Count 500/500 Count 500/500

|1 Spurious Emissions i || SeuiouEmien

Limit Chec R Limit Checi S5

Line _SPURJOUS, " : . line _SPURloUS_LINE_s5_og2 phss
30 dear B R SPORTBUS_LINE_ABS_002
20 20
10 dBy
0 0 dBmr .

- P
T FUUFYY FURERPYR RS AR (PR S

10 " ‘ 1 |

i)
. J
h 40 dBr
50
2.64 GHz 10005 pts 15.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summe,
! T T T =77 S ST S—
3 2.640 GHz 2.690 GHz 100.000 kHz 2.65603 GHz -1.93 dBm -31.93d8
2475 GHz 2490 GHz 1.000 MHz 249049 GHz 2690 GHz 2691 GHz 1000 MHz 2.68005 GHz 2413 dBm 141348
2430 Gt 2495 Gtz 1,000 Mz 249490 Ghz 2691 GHz 2685 Gz 1,000 MH: 269117 GHz -27.17 dBm 1717 d8B
2495.GHiz 249 Gtz 500,000 kiiz 249598 GHz 2695 Ghie 1740 GHe 1,000 Mz 269632 GHz -29.47 dBm 1647 dB
2.496 GHz 2.546 GHz 100,000 kHz 2.51908 GHz 2740 GHz 2,795 GHz. 1,000 MHz 274972 GHz -38.66 dBm 13.66 dB
| &
Reaty 07:25:05 [ e

07:25:05 15.05.2022 03:25:48 22.05.2022
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SPORTON LAB.

FR1 n41 /60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 2330 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 2330 d8. Mode Auto Sweep seL

Count 500/500

1 Spurious Emissions

_ oL -
: Line _SPURIOUS_LINE_ABS 042 Phss
30 dbm——— T SPORIGUS_LINE_ ABS_002 I
20 20
10 dir
QB -
o r.,‘.. A e o """“‘""“"““"*duw»,.j
-10 |
A5 e _“___,..‘JJ HlI ]
. J -
(S e ! \_
40 dBrr .
50
2.63 Ghz 10005 pts 16.5 MH/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.556 GHz 2 Result Summe,
2 Result Summa
2630 GHz 2690 GHz 100.000 kHz 263832 GHz -0.17 dBm -30.17 dB
2475 GHz 2.490 GHz 1.000 MHz 249033 GHz -26.38 dBm -1.38 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69000 GHz <19.20 dBm 9.20d8
2,490 GHz 2.495 GHz 1.000 MHz 249493 GHz -22.31 dBm -9.31dB 2691 GHa 3695 GHz 1,000 MHz 269100 GHz 20.72 dBm 10.72dB
2,495 GHz 2496 Gz 1.000 Mtz 2.49598 GHz -18.98 dBm -5.98 dB 2695 GHz 2.750 GHz 1.000 MHz 268551 GHz -24.24 dBm 1124 dB
2496 GHz 2556 GHz 100,000 kifz 253655 GHz -0.06 dBm 30.06 dB 2750 He 3795 CHy. 1000 M 276506 GHz 3868 dBm 1368 dB
L ) = B
07:29:51 15.05.2022 02:31:59 22.05.2022
Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
|
30 daen T i T
20
10 1
o
10
20
30
A A\ iy,
0/ W MWW'\M i WY Y
CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None
Txl (Ref) 1.000 MHz -27.55 dBm
Tx Total -27.55 dBm
07:34:38 19.05.2022
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FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 233008 (= saL RefLevel 40.00dBm  Offset 23.30 d Mode Auto Sweep S6L
Count 500/500 Count 500/500
1 Spurious Emissions

_Lwn: P} Limit Cheek 55
Line : Line _SPURIOUS_LINE_x85_0q2 Phss
30 dbm——— T SPORIGUS_LINE_ ABS_002 I
20 20
10 dir
R I emm—
e T GG t ‘
|+ T
-10 T T
B e T | I}..,M._._,_M___‘
3 e v
40 dBrr
50
2.63 Ghz 10005 pts 16.5 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.556 GHz 2 Result Summe,
2 Result Summa
2630 GHz 2690 GHz 100.000 kHz 268282 GHz 0.31 dBm -29.69 dB
2475 GHz 2490 GHz 1.000 MHz 249040 GHz -26.41 dém -1.41 dB 2690 GHz 2691 GHz 1000 MHz 2.68001 GHz -20.43 dBm -10.48 dB
2490 GHr 2495 GHr 1.000 MHz 249438 GHz -21.26 dBm a26d8 25691 GHz 2695 GHz 1.000 MHz 269110 GHz -20.52 dBm -10.52dB
2495 Gtz 2.49 GHz 1.000 Mtz 249598 GHz -19.69 dBm -6.69 dB 3695 Ghiz T750GHe 11000 MH: 268559 GHz 2406 dBm 11.06 B
2496 GHz 2556 GHz 100000 kiz 253011 GHz 0.39 dBm 2961 dB 70 cr 3705 orte 1000 M 276724 GHz 138,50 dBm 135048
neaty D S 00 | DN 5
= 033310

07:31:07 15.05.2022 03:33:10 22.05.2022

Channel power -25dBm > -27.62dBm (PASS)

Reflevel 40.00dBm  Offset 233048 & RBW 10kHz s6L
- At 3008 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
|
30 daen T i T
20
10 1
o
10
20
30
| |
5 O y A p
h M A \ \ A, R (7T (TR T U
Py WA WAV EWL ATl ROV VALY (\«J\N/@W"» sl B i g
CF 2.49 GHz ) 1001 pts 204.0 kHz/ _ Span 2.04 MHz
2 Result Summar None
Tx1 (Ref) 1.000 MHz -27.62 dBm
Tx Total -27.62 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102919-05C

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 233008

Made Auto Sweep

6L
Count 500/500

RefLevel 40.00dBm  Offset 2330 d8. Mode Auto Sweep

1 Spurious Emissions

" Limit Check 55
Line _SPURIOUS_LINE_x85_0q2 phss
30 dBon SPORIGUS_LINE_ ABS_002 I
20 20
10 dir
0 . e v e 1 T
B e e A T T Ww.«mq
-10 ! T
3R e e, I M
I \ m————
N Al \-
40 dBm
50
263Gz 10005 pts 16.5 ML/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.556 GHz 2 Result Summe,
2 Recult Summa |
230 GHz 2690 GHz 100.000 ki 264987 GHz 0.12 dBm -29.88 dB
2475 GHz 2490 GHz 1.000 MHz 249043 GHz -27.97 dém -2.97dB 2690 GHz 2691 GHz 1000 MHz 2.68005 GHz 2119 dBm 111948
2,490 Gz 2495 GHz 1.000 MHz 209483 GHz -21.63 dBm -8.63dB 2691 GHz 2,695 GHz 1.000 MHz 2.69130 GHz 22.43 dBm 124348
2495 Gtz 2.49 GHz 1.000 Mtz 2.49598 GHz -19.95 dBm -6.95 dB 3695 Ghiz T750GHe 11000 MH: 2,606 86 GHz 2556 dBm 1756 dB
2.496 Gl 255 Ghz 100000 kiz 2.53563 GHz -0.07 dBm -30.07 dB 70 cr 3705 orte 1000 M 277608 GHz 13850 dBm 35048
ety DR 0 O =

07:32:18 15.05.2022

03:35:11 22,05.2022

FR1 n41 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 233008

Limit Chesi
Line
30 dBm

SPURJOUS.

o

Made Auto Sweep

6L

Count 500/500

PRI BpE——

e

T TS S

S N

2.475 GHz

8004 pts

1 MHz/

2,556 GHz

2 Result Summa

2475 GHz
2490 GHz

2,495 GHz

2.490 GHz
2495 GHz
2496 GHz

1.000 MHz
1.000 MHz
1.000 Mz

2.48967 GHz
2.494 54 GHz
2.49598 GHz

2496 GHz

2.556 GHz

100,000 kHz

2.533 35 GHz

07:33:32 15.05.2022

Resdy

PRI
& Cwaa

03:36:25 22.05.2022

Reflevel 40.00dBm  Ofset 2330 dB Mode Auto Sweep set
Count 500/500
1 Spurious Emissions
Limit Check 55
Line _SPURIOUS_LINE_ABS 002 Phss
SPORIGUS_LINE_ ABS_002 I
20
0 dBnr T
R
prsmm— i NPT .
‘ 8
I m—
40 dBrr
2.63 Ghz 10005 pts 16.5 ML/ 2.795 Gz
2 Result Summa: I
2630 GHz 2690 GHz 100.000 kHz 265409 GHz -2.83 dBm 3283 dB
2690 GHz 2691 GHz 1.000 MHz 269000 GHz -23.10 dBm -13.1048
2691 GHz 2695 GHz 1.000 MHz 2.69116 GHz -25.06 dBm -15.06 dB
2695 GHz 1750GHz 1.000 MHz 269927 GHz -30.16 dBm 171648
2.750GHz 2.795 GHz 1,000 MHz 276407 GHz -38.55 dBm 1355 dB
[ T
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